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Appendix C – Vial and carton labels for COVISHIELD, COVID-19 Vaccine 
(ChAdOx1-S [recombinant]) with Health Canada approved English and 
French labelling (Canadian-labelled supply) 
 

CANADIAN supply (5 mL – 10 doses) 
 
Inner label 
 

  
 
DIN 02512947 
Logo: COVISHIELD™ 

COVID-19 Vaccine, ChAdOx1-S [Recombinant] 
 
Solution for Intramuscular Injection 
Read Product Monograph before use 
at: www.covishield-canada.ca 
After first use, discard after: 
6 hours at up to 25°C, or 
48 hours at 2 to 8°C 
Multi-dose vial (10 doses of 0.5 mL) 
Sterile. Preservative Free. 
5mL 
Record date and time of first use 
LOT 
EXP 
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CANADIAN supply (5 mL – 10 doses) 
Outer label 

 
Outer label  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FRONT: 
 

DIN 02512947 
5 mL 
 

Logo: COVISHIELD™/MC 

COVID-19 Vaccine,  
ChAdOx1-S [Recombinant] 
 
Solution for Intramuscular Injection 
Sterile. Preservative Free. 
10 Multi-dose vials  
(each vial contains 10 doses of 0.5 mL) 
 

Logo: Verity 

TOP: 
 

Logo: COVISHIELD™/MC  

COVID-19 Vaccine, ChAdOx1-S 
[Recombinant] 
 
Dosage and administration: See Product 
Monograph at www.covishield-canada.ca. 
Store: Refrigerate at 2 to 8°C. Do NOT freeze or 
shake. Keep vials in original carton to protect 
from light. 
Discard:  6 hours after first use at room  
                 temperature (up to 25°C), or  

48 hours after first use at 2 to 8°C. 

 



 
3 

CANADIAN supply (5 mL – 10 doses) 
Outer label (cont’d) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

BACK: 
 

Contains: L-histidine, L-histidine 
hydrochloride monohydrate, magnesium 
chloride hexahydrate, polysorbate 80, 
ethanol, sucrose, sodium chloride, 
disodium edetate dihydrate and water 
for injection. Preservative free. 
 
LOT XXXXXX 
EXP MM-YYYY 
GTIN XXXXXXXXXXXXXX 
SN 00000000000000000000. ?? 
 
Logo: Verity 

LEFT FLAP: 
 

For current Product Monograph use your mobile 
device to scan the QR code or visit 
www.covishield-canada.ca 

 
RIGHT FLAP: 
 

Logo: COVISHIELD™/MC  

COVID-19 Vaccine,  
ChAdOx1-S [Recombinant] 
 
10 Multi-dose vials (each vial contains 10 doses of 
0.5 mL) 
 
Questions or concerns: 
1-800-977-9778 

BOTTOM: 
 

Logo: Verity 
 

© 2021 Verity Pharmaceuticals Inc., Mississauga, Ontario L4W 4Y9 
 
CA GTIN placement area: 
XXXXXXXXXXXX 


